
C o m p a c t i o n  P l a t e

S e r v i c e  P a r t s  L i s t REV.
7.0

®
H320-P USA

8

1 1
910

12

13

28
29
30

31A
54

53

51

47
46

32
33
34

35
M2

M1

M3

23
24
25

26

26
20
21
22

44
2144

22

50

18

41

42

74

78

75

76

77

79

80

8182

85 86

87

83

84

88 89
90

93
92
91

103

104



C o m p a c t i o n  P l a t e

S e r v i c e  P a r t s  L i s t REV.
7.0

®
H320-P USA

56

57A

58
59

60

61

62

63

64A

66A

67

68

69

70

71

31A

72

73

94

95

96

97

98

99

100
101

102



C o m p a c t i o n  P l a t e

S e r v i c e  P a r t s  L i s t REV.
7.0

®

Item Description Part No Qty List £

E v o l u t i o n  P o w e r  T o o l s  L t d
Venture One, Longacre Close, Holbrook Ind Estate, Sheffield, S20 3FR, UK

Tel: +44 (0) 870 609 2297  Fax: +44 (0) 114 247 3339  www.evolutionpowertools.com

H320-P USA

M1
M2
M3
8
9
10
11
12
13
18
20
21
22
23
24
25
26
28
29
30
31A
32
33
34
35
41
42
44
46
47
50
51
53
54
55
56
57A
58
59
60
61
62
63
64A
65A
66A
67
68
69
70
71
72
73
74
75
76

Handle bar cover
Vibration unit
Shock absorber
V belt
Allen screw M6×25  
Spring washer
Flat washer Φ6×Φ22×3
Flat key A5×5×16
Engine pulley Φ16×Φ108×35
Anti vibration bush
Hexagon nut M10
Spring washer Φ10
Flat washer Φ10×Φ30×3
Flat washer Φ8×Φ24×3
Spring washer Φ8
Hexagon screw M8×25
Shock absorber
Allen screw M6×18
Spring washer Φ6
Square Washer
Power unit USA
Hexagon screw M8×25
Spring washer Φ8
Flat washer Φ8×Φ24×3
Vibration pulley Φ19×Φ74×35
Hexagon nut M8
Hexagon screw M8×45
Nylock nut M10
Spring washer Φ12
Hexagon bolt M12×1.25×35
Flat key A6×6×20
Hexagon nut with flange M6
Allen screw M6×12
Spring washer Φ6
Spark plug spanner
Spark plug   (LD-E6TC)
Carburettor EPA & CARB USA
Air filter element
Air filter assembly complete
Recoil starter assembly
Engine stop switch assembly
Fuel tank
Fuel filter
Fuel tank cap USA
Label set USA
Exhaust EPA & CARB USA
Exhaust Gasket
Flywheel Fan
Ignition Coil
Exhaust Valve
Inlet Valve
Valve Retainer
Valve Spring
Drive belt cover 
Engine mounting plate
Vibrating plate

H1SM1
H1SM2
H1SM3
H1S8
H1S9
H1S10
H1S11
H1S12
H1S13
H1S18
H1S20
H1S21
H1S22
H1S23
H1S24
H1S25
H1S26
H1S28
H1S29
H1S30
H1S31A
H1S32
H1S33
H1S34
H1S35
H1S41
H1S42
H1S44
H1S46
H1S47
H1S50
H1S51
H1S53
H1S54
H1S55
H1S56
H1S57A
H1S58
H1S59
H1S60
H1S61
H1S62
H1S63
H1S64A
H1S65A
H1S66A
H1S67
H1S68
H1S69
H1S70
H1S71
H1S72
H1S73
H1S74
H1S75
H1S76

1
1
4
1
1
1
1
1
1
2
4
8
4
4
4
4
4
3
3
2
1
1
1
1
1
1
1
4
4
4
1
2
3
3
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
1

77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104

Rubber stop
Allen screw M10x15
Upper handle
Centre handle
Left lower handle
Right lower handle
Throttle lever
Throttle cable
Tool storage bracket
M8 Alan Key
Cable buckle
Locking nut M8
Washer M8
Lower drive belt cover
Allen screw M5x8
Clamp
Trough type rubber
Paper carburettor gaskets
Rocker cover gaskets
Push rods
Tank fuel line
Dip stick
Cylinder head gasket
Governor little spring
Governor rod
Governor thick spring
Allen screw M10x20
Washer M10

H1S77
HE1S78
H1S79
H1S80
H1S81
H1S82
H1S83
H1S84
HE1S85
HE1S86
HE1S87
H1S88
H1S89
H1S90
H1S91
H1S92
H1S93
H1S94
H1S95
H1S96
H1S97
H1S98
H1S99
H1S100
H1S101
H1S102
H1S103
H1S104

Item Description Part No Qty
2
8
1
1
1
1
1
1
1
1
3
2
2
1
2
1
1
2
1
2
1
1
1
1
1
1
4
4


